g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix A: Transmitter Output
Power
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s,é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

1.1 Channel Power, Total

NOTE 1: If applicable, the EIRP [W] =10 ” ((Channel Power [dBm] + Antenna Gain [dBi]) / 10 - 3), and the ERP [W] =
EIRP [W]/ 1.64.

NOTE 2: When the EUT is put into service, the practical maximum antenna gain may exceed the value as described
below, and if exceed, the combination of the practical output power and the practical antenna gain should
NOT exceed the required ERP/EIRP limit.

EUT Conf. Channel Power [dBm] Verdict
1L5M_B 18.51 Pass
1L5M _M 18.54 Pass
1L5M _T 18.49 Pass
1L10M_B 18.53 Pass
1L10M _M 18.55 Pass
1L10M_T 18.50 Pass
1L15M_B 18.52 Pass
1L15M _M 18.50 Pass
1L15M_T 18.51 Pass
1L.20M_B 18.52 Pass
1L20M _M 18.55 Pass
1L20M_T 18.56 Pass
1U_B 21.54 Pass
1U_M 21.59 Pass
W T 21.55 Pass
2U_B 17.64,17.58 Pass
2U_M 17.55,17.69 Pass
2U_T 17.65,17.62 Pass
1U1L5M_B 15.52,15.50 Pass
1U1L5M_M 15.54,15.55 Pass
1UILSM_T 15.52,15.47 Pass
1U1L10M_B 15.53,15.58 Pass
1U1L10M_M 15.51,15.55 Pass
1U1ILIOM_T 15.52,15.49 Pass
1U1L15M_B 15.52,15.56 Pass
1U1L15M_M 15.50,15.53 Pass
1UILISM_T 15.52,15.48 Pass

1.2 Power Spectral Density
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RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

NOTE 1: If applicable, the EIRP [W/MHz] = 10 ” ((Power Spectral Density [dBm/MHz] + Antenna Gain [dBi]) / 10 - 3),
and the ERP [W/MHz] = EIRP [W/MHz] / 1.64.

NOTE 2: When the EUT is putinto service, the practical maximum antenna gain may exceed the value as described
below, and if exceed, the combination of the practical output power and the practical antenna gain should
NOT exceed the required EIRP limit.

EUT Conf. Channel Power Spectral Density [dBm/MHz] Verdict

1L5M_B 12.92 Pass

1L5M _M 12.66 Pass

1L5M _T 12.33 Pass

1U_B 17.29 Pass

1U_M 16.94 Pass

1U_T 16.56 Pass

1.3 Peak-to-Average Ratio

EUT Conf. Peak-to-Average Ratio [dB] Verdict

1L5M_B 8.62 Pass

1L5M _M 8.56 Pass

1L5M T 8.46 Pass

1L20M_B 8.65 Pass

1L.20M _M 8.62 Pass

1L20M _T 8.53 Pass

1U B 7.6 Pass

UM 7.76 Pass

U T 7.66 Pass
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&'A RF Test Report of pPRRU3916

HuAwel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
2 Test Plot
NOTE: Only the test plots for the measurements of Spectral Density and Peak-to-Average Ratio are supplied.

2.1 Power Spectral Density
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
214 1U B
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
215 1U M
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
216 1UT
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.2 Peak-to-Average Ratio
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

222 1L5M_M
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

223 1L5M_T
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

224 1L20M _B
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

225 1L20M _M
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

226 1L20M _T
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

227 1UB
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix B: Bandwidth
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sm RF Test Report of pPRRU3916

- W
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

1.1 Occupied Bandwidth

EUT Conf. Occupied Bandwidth [MHz] Verdict
1L5M_B 4.495
1L5M _M 4.495
1L5M _T 4.495
1L10M_B 8.942
1L10M _M 8.942
1L10M_T 8.942
1L15M_B 13.413
1L15M _M 13.414
1L1I5M_T 13.413
1L20M_B 17.788
1L20M _M 17.836
1L20M_T 17.836
1U_B 4.282
UM 4.282
1U_T 4.282
1.2 Emission Bandwidth

EUT Conf. Emission Bandwidth, -26 dBc [MHZz] Verdict
1L5M_B 4.735
1L5M _M 4.759
1L5M _T 4.723
1L10M_B 9.326
1L10M _M 9.326
1L10M_T 9.326
1L15M_B 14.206
1L15M _M 14.206
1L1I5M_T 14.206
1L20M_B 18.750
1L20M _M 18.750
1L20M_T 18.750
1U_B 4.695
1U_M 4.679
1U_T 4.679
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2 Test Plot

2.1 Occupied Bandwidth
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.1.2 1L5M_M
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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® *RBW 100 kHz
* VBW 300 kHz

Marker 1 [T1 ]

-46

.18 dBm

Ref 23.5 dBm *Att 15 dB * SWT 1 s 2.122500000 GHz
Offget 32 |5 aB OBW [8.94230791692 MHz
—20
Temp [1 [T1 OHW]
-1.45 dBm
2.11052d846 GHz
—10
* Temp [2 [T1 OHW]
IS >

—-10

N

—-60

—-70

Center 2.115 GHz 1.5 MHz/

Nate: 18 _MAY 2016 23-32-38

Span

15 MHz

EXT

Report No: SYBH(R)02395106EB-1A3

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 24 of 156



g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916
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Security Level: Public
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2.1.13 1U B

® *RBW 100 kHz
* VBW 300 kHz

Marker

1 [Tl

-46

1

5.86 dBm

Ref 26.5 dBm *Att 10 dB * SWT 1 s 2.117400000 GHz
Offget 325 aB OBW |4.26282(513 MHz
. Temp |1 [T1 OHW]
-1.87 dBm
2.110264590 GHz
B - . ,
—10 ®
IVRVUNIU SRUN I .
2.11453)410 GHz

——20
sSwp 1 off / 1 \

|

——40 Vg
W

EXT

Center 2.1124 GHz 1 MHz/ Span 10 MHz
Nate-: 19 MAY 2016 N1 -52-573
Report No: SYBH(R)02395106EB-1A3 Huawei Proprietary and Confidential Page 33 of 156

Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public
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Security Level: Public
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Appendix C: Band Edges Compliance
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for
e.g. the CDMA, WCDMA, WiMAX, LTE systems.

EUT Conf. Maximum Emission [dBm] Verdict
1L5M_B <-13 Pass

1L5M _T <-13 Pass

1L20M_B <-13 Pass

1L20M_T <-13 Pass

1U_B <-13 Pass

U T <-13 Pass
1U1L5M_B <-13 Pass
1UILSM_T <-13 Pass
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2 Test Plot
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Security Level: Public
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Security Level: Public
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 300 kHz -37.10 dBm
Ref 30 dBm *Att 15 dB * SWT 500 ms 2.155000000 GHz
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20
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.7 1UI1L5M_B

® * RBW 50 kHz Marker 1 [T1 ]
VBW 500 kHz -40.31 dBm

Ref 20 dBm *Att 15 dB * SWT 500 ms 2.110000000 GH=z
20 offdget 3215 dB
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Nate- I TIIN.201A 12-37-21
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.8 1UILSM_T

® * RBW 50 kHz Marker 1 [T1 ]
VBW 500 kHz -44.81 dBm

Ref 20 dBm *Att 15 dB * SWT 500 ms 2.155000000 GHz

20 Offget 3215 dB
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix D: Spurious Emission at
Antenna Terminals
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

EUT Conf. Maximum Emission [dBm] Verdict
1L20M_B <-13 Pass
1L.20M_M <-13 Pass
1L20M_ T <-13 Pass
1U_B <-13 Pass
1U_M <-13 Pass
1U_T <-13 Pass
1U1L5M_B <-13 Pass
1U1L5M_M <-13 Pass
1UILSM_T <-13 Pass
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s" RF Test Report of pPRRU3916

HuAwel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
2 Test Plot
21 1L20M_B
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -57.99 dBm

Ref 20 dBm *Att 20 dB * SWT 1 s 10.129807692 kHz
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—-70 I [ v

Start S kHz 14.1 kHz/ Stop 150 kHz
Nate-: 28 APR 201A 22-20-44
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -51.67 dBm

Ref 20 dBm *Att 20 dB * SWT 1 s 150.000000000 kH=z
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —-40.14 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 990.673076923 MHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 4.21 dBm

Ref 20 dBm * Attt 20 dB *SWT 1 s 2.103365385 GHz
20 Offget 325 aB
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.2 1L20M_M

® * RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -55.03 dBm

Ref 20 dBm *Att 20 dB * SWT 1 s 9.451923077 kHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -52.65 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 197.836538462 kHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —-39.98 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 986.009615385 MHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 4.07 dBm

Ref 20 dBm * Attt 20 dB *SWT 1 s 2.103365385 GHz
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
23 1L20M_T

@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -59.94 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 19.620192308 kHz
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -51.32 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 150.000000000 kH=z

20 Offget 32)5 dB

—10

——-10

D1 -16 Bm

—-20

——-30

——-40

-50

—-60

-80

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate- 28 APR 201A ?22+54-09

LVL

3DB

Report No: SYBH(R)02395106EB-1A3 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 72 of 156



g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —-39.98 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 967.355769231 MHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 2.13 dBm

Re £ 20 dBm * Att 20 dB * SWT 1 s 2.144230769 GHz
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
24 1U_B
® * RBW 1 kHz Marker 1 [T1 1
* VBW 3 kHz -57.11 dBm
Ref 10 dBm *Att 20 dB * SWT 1 s 12.163461538 kHz
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Start 9 kHz 14.1 kH=z/ Stop 150 kHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -50.67 dBm

Ref 10 dBm *Att 20 dB * SWT 1 s 50.000000000 kH=z
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —39.96 dBm

Ref 10 dBm *Att 20 dB *SWT 1 s 962.692307692 MHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 2.27 dBm

Ref 10 dBm * Attt 20 dB *SWT 1 s 2.103365385 GHz
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s" RF Test Report of pPRRU3916

HuAwel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
25 1U M
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -58.55 dBm
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -51.60 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 150.000000000 kH=z
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —40.05 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 948.701923077 MHz
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—10

LVL

——-10

D1 -16 Bm

—-20

——-30

—-50

—-60

-80

Start 30 MHz 97 MHz/ Stop 1 GH=z
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 4.51 dBm

Ref 20 dBm * Attt 20 dB *SWT 1 s 2.103365385 GHz
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s" RF Test Report of pPRRU3916

HuAwel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
26 1U T
® * RBW 1 kHz Marker 1 [T1 1
* VBW 3 kHz -57.08 dBm
Ref 20 dBm *Att 20 dB * SWT 1 s 11.259615385 kHz
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

]
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* VBW 30 kHz —49.30 dBm
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 10 MHz Marker 1 [T1 ]
* VBW 3 MHz ~30.86 dBm
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 3.95 dBm

Ref 20 dBm *Att 20 dB * SWT 1 s 2.144230769 GHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.7 1UI1L5M_B

® * RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -55.95 dBm

Ref 20 dBm *Att 20 dB * SWT 1 s 12.163461538 kHz
20 offdget 3215 dB
. [ |
B -
° LVL
——-10
D1 -16 Bm
—-20
——-30
3DB
——-40
[T-50
1
n Lk || m .l |.1 N |||. M || | ] ||
—-70 L M H U I
-80
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Nate-: 29 APR . 201A 12-28-4aA
Report No: SYBH(R)02395106EB-1A3 Huawei Proprietary and Confidential Page 87 of 156

Copyright © Huawei Technologies Co., Ltd.



g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz —-49.92 dBm
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —-39.99 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 975.128205128 MHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 4.36 dBm
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

28 1U1L5M_M
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -50.36 dBm
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —-40.13 dBm
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 4.33 dBm

Ref 20 dBm * Attt 20 dB *SWT 1 s 2.103365385 GHz
20 Offget 325 aB
5
1
- 7
o
LvL
-1
D1 -16 ¢Bm

—-50

—-60

-80

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

29 1UILSM_T

@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -56.99 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 11.259615385 kHz

20 Offget 32)5 dB

—10

LVL

——-10

D1 -16 Bm

—-20

——-30

3DB

——-40

—-50

1

-80

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz
* VBW 30 kHz

Ref 20 dBm *Att 20 dB *SWT 1 s

Marker 1 [T1 1]
-51.86 dBm

150.000000000 kH=z

20 Offget 32)5 dB

—10

——-10

D1 -16 Bm

—-20

——-30

——-40

Ry T v T

-80

Start 150 kHz 2.985 MHz/

Nate+ 29 APR 201A 12-40-47

Stop 30 MHz

LVL

3DB
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —-40.18 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 968.910256410 MHz

20 Offget 32)5 dB

—10

LVL

——-10

D1 -16 Bm

—-20

——-30

—-50

—-60

-80

Start 30 MHz 97 MHz/ Stop 1 GH=z
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 3.98 dBm

Ref 20 dBm *Att 20 dB *SWT 1 s 2.144230769 GHz
20 Offdet 32 5 am
L, [ = |
1
- v
o]
VL
—-10
D1 -16 Bm
—-20
—-30
,,/JV\_/ WMM 3pB
Y RS VIV VW WSV IWSWY Y (P it
=40

—-50

—-60

-80

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Nate+ 29 APR 201A 12417 +-3RK
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s,é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix E: Radiated (Spurious)
Emissions
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s% RF Test Report of pPRRU3916

- W
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

EUT Conf.

Measured Curve Conformed to the Emission Limit?

Verdict

1U1L5M_M (Worst case)

Yes

Pass

Note: The setting of analyzer is below

Frequency range RBW Detector
30MHz to 1GHz 1IMHz Average
1GHz to 18GHz 1MHz Average
18GHz to 26.5GHz 1MHz Average

Note: the signal exceeding the limit line is the wanted signal.

2 Test Plot
2.1 30MHz-1GHz

Model
Serial
Operator
AC Power
Temp, Humidity :
[dB (mW) ]
0

Standard
Remarkl
Remark2
Remark3
Remark4

-10

<RSE 30M-12. 75G>
Limit (PK)
Limit (AV)
{2016052216>

=20

-30

A

—30

Level

—80

x
i
=
g
=
&

—80

2
e

—50

TTTT]TTE

—-100 : —

[ ]
(=]

100 1000

[MHz]

Freguency

Spectrum (H, PK)
Spectrum (V, PK)
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s,é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.2 1GHz-18GHz

Model : Standard : RSE to RE_B0. 0BdBuV_1G_40G. rli
Serial : Remarkl :
Operator : Femark?2
AC FPower : Remark3
Temp, Humidity : Remark4
[dB{u V/m ]
100

' i ' ! ' ! - {RSE to RE_80. 0BdBuV_1G_40
! ! ! : oo Limit (4V)

! ! ! 1 ! ! I £2016032212>
H H H H H . Spectrum (Hs AV)
Spectrum (V, 4V)

90

g0

70

60

Level
(1]
[a]

40

30

20

10

0 i i i i R R R
1000.0 2000. 0 2000. 0 10000. 0 18000. 0
Freguency [MHz]
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&‘2 RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.3 18GHz-26.5GHz

Model
Serial
Operator
AC Power

Temp, Humidity :

[dB{u V/m ]
100

Standard : R5E to RE_80. 08dBuV_1G_40G.rli

Remarkl
Remark2
Remark3
Remark4

90

80 :

70

Level
on
L]

30

20
18000. 0

22500.0 235000, 0 26500. 0
Frequency [MHz]

<RSE to RE_80. 08dBuV_1G_40

Limit (AV)

{2016052205>

Spectrum (H, AV}
Spectrum(V, AV}
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix F: Frequency Stability
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SVA RF Test Report of pPRRU3916

- W
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

1.1 Frequency Error

(1) Frequency Error vs. Temperature:

EUT Conf. Voltage Temperature Freq. Error Freq. vs. rated | Freq. vs. 20 °C | Verdict
[HZ] [ppm] [ppm]
1L5M_M 100% -30 °C -1.98 -0.00093 -0.00035 Pass
-20°C -2.16 -0.00101 -0.00044 Pass
-10 °C -1.76 -0.00083 -0.00025 Pass
0°C -1.89 -0.00089 -0.00031 Pass
+10°C -1.64 -0.00077 -0.00019 Pass
+20 °C -1.23 -0.00058 Pass
+30 °C -1.58 -0.00074 -0.00016 Pass
+40 °C -1.92 -0.00090 -0.00032 Pass
+50 °C -2.45 -0.00115 -0.00057 Pass
(2) Frequency Error vs. Voltage:
EUT Conf. Temperature Voltage Freq. Error Freq. vs. rated | Freqg. vs. 20 °C | Verdict
[Hz] [ppm] [ppm]
1L5M_M +20 °C 85 % -1.97 -0.00092 -0.00035 Pass
100 % -1.23 -0.00058 Pass
115 % -2.14 -0.00100 -0.00043 Pass
1.2 OBW within frequency block
EUT Conf. Verdict
1L5M_B Pass
1L5M_T Pass
1L10M_B Pass
1L10M_T Pass
1L15M_B Pass
1L15M_T Pass
1L20M_B Pass
1L20M_T Pass
1U_B Pass
1U_T Pass
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2 Test Plot

NOTE: Only the test plots for the measurements of Frequency Range are supplied.

21 1L5M_B
2.1.1 NV, -30°C

® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -44.27 dBm
Re £ 23.5 dBm *Att 5 dB * SWT 1 s 2.116250000 GHz
Offget 32 )5 dB OBW |4.495194308 MHz
—20
Temp [1 [T1 ORW]
.29 dBm
2.110254404 GHz
—10
* Temp [2 [T1 OHW]
‘
1 = .87 dBm
Y
. NI IS
B / \
B / \
[ 3% Tswe J ole 1 \
[——40 f \
el SV
—-so
[——-60
—-70
Center 2.1125 GHz 750 kHz/ Span 7.5 MHz

Nate: 19 MAY 2016 22-02-30

EXT
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.1.2 NV, +20°C

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz —43.27 dBm

Ref 23.5 dBm * Attt 15 dB *SWT 1 s 2.108750000 GHz
Offget 32 {5 dB OBW [4.495194308 MHz
—20
Temp (1 [T1 OFW]

.07 aem|IEM
—10

2
* Temp [2 [T1 OHW
CLRWR|

EEER o {.15 asm

L] |

M"f v"\

4 P i)
Center 2.1125 GHz 750 kHz/ Span 7.5 MHz
Nate: T8 MAY 2016A 23-24-855%
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.1.3 NV, +50°C

® *RBW 100 kHz Marker 1 [T1 1
*VBW 300 kHz ~44.51 dBm
Ref 23.5 dBm *att 5 dB *sSWT 1 s 2.116250000 GH=z
offdert 32]s as oBW .495194308 MHz
20
Temp [T1 OHW]
.03 dBm
2.11025d404 Gu
10
* Temp [2 [T1 OHW
| FET.

-

-

30 5we J ofe

——-40 ,,Jr

——-50

[T -60

Center 2.1125 GHz 750 kHz/

Nate- 19 MAY 2016 ?23-42-58%

span 7.5

MHz

EXT
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.14 +20°C, -15%*NV

® *RBW 100 kHz Marker 1 [T1 1
* VBW 300 kHz -44.82 dBm
Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.116250000 GHz
offdet 32 )5 am oBW .495194308 MHz
—20
Temp [T1 OHW]
-d.03 dBm
2 025 G
. 110 404 GH
* Temp [2 [T1 OHW
L .24 apm
o doo .
—-10 /
—-20 /
3% Swe J ofe \\
e .
| anar A W\“w
—-so
—-co0
——-70
Center 2.1125 GHz 750 kHz/ Span 7.5 MHz

Nate- 19 MAY 2016 19-24-11

EXT
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.15 +20°C, +15%*NV

@ *RBW 100 kHz
* VBW 300 kHz

Marker 1 [T1

-as

1

.19 dBm

Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.116250000 GHz
Offget 3215 dB oBwW .495194308 MHz
20
Temp [Tl OHW]
.09 dBm “
-0 2.110254404 H SGL
* Temp [2 [T1 OHW
L SUGVWEED WEPWPVIC DO JSEVIOR WDV d.33 dBm
LVL
. 5os
——-10 /
——20 /
[ 3% Swe J ole \‘
3DB
—-40
L
——-50
[T -60
—-70
Center 2.1125 GHz 750 kHz/ Span 7.5 MHz
Nate- 179 MAY 2016A 19-02-39
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

22 1LSM_T
2.21 NV, -30°C

® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz —44 .66 dBm
Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.148750000 GHz
Offget 3215 dB oBW 4.495194308 MH=z
20 Temp |1 [T1 OHW]
R
- 2.150254404 GgHz | SGL
10
* Temp [2 [T1 OHW]
- » oo ape
2 LVL
L s 25424 s
——-10 / \
——20
/ EXT
3% Swe j ofe 1 \\
3DB
[——40
[ 7 ey
Koo N AR An ]
——-50
[——-60
—-70
Center 2.1525 GHz 750 kHz/ Span 7.5 MHz
PDate: 190 MAY 2016 22:03:213
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.2.2 NV, +20°C

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44.71 dBm
Ref 23.5 dBm *Aatt 15 dB * SWT 1 s 2.156250000 GHz
orfdert 325 am oBwWw |4.495194308 MHz
20
Temp |1 [T1 OHW]
-d.26 dBm
50254 G
L 150 404 GH
* Temp [2 [T1 OHW
~d.20 asn

-

-

30 5we / ofe

—-40
wa

——-50

[T -60

Center 2.1525 GHz 750 kHz/

Nate- 18 MAY 2016 ?23:29-30

Span

7.5

MHz
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.2.3 NV, +50°C

® *RBW 100 kHz Marker 1 [T1 1
*VBW 300 kHz -45.95 dBm
Ref 23.5 dBm *att 5 dB *sSWT 1 s 2.156250000 GHz
offdert 32]s as oBw |4.495194308 mMu=
20
Temp |1 [T1 OHW]
.05 dBm
50254 (€]
. 150 404 GH
* Temp [2 [T1 OHW
~{.095 amm

-

-

30 5we J ofe

——-40
wwMNMAWMf

——-50

[T -60

Center 2.1525 GHz 750 kHz/

Nate- 19 MAY 2016 ?23-43-47

Span

7.5

MHz

EXT
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

224 +20°C, -15%*NV

@ *RBW 100 kHz Marker 1 [T1
*VBW 300 kHz -45.

1

69 dBm
Ref 23.5 dBm * Attt 5 dB *SWT 1 s 2.156250000 GHz
Offget 32 {5 daB oBwW |4.495194308 mMHz
—20
Temp [1 [T1 OHwW]
.24 dBm
2 50254 G
. 150 404 GH
* Temp [2 [T1 OHW
Vo o oo s 5oc
- o c
—-10 / \
—-20 / \
39 5we ]of 1 \
—-40 / It w\_\
LAY (A Ab
—-so0
—-60
—-70
Center 2.1525 GHz 750 kHz/ Span 7.5 MHz

Nate- 19 MAY 2016 19-25-072

EXT
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.25 +20°C, +15%*NV

@ *RBW 100 kHz
* VBW 300 kHz

Marker 1 [T1

-45.

1

05 dBm

Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.148750000 GHz
Offget 3215 dB oBwW 4.495194308 MH=z
20
Temp [1 [T1 OHW]
s aen | N
-0 150254404 H SGL
* Temp [2 [T1 OHW
v o L LVL
. . .
B / \
——20 / \
[ 3% Swe ]of \
3DB
—_40 b
|
——-50
[T -60
—-70
Center 2.1525 GHz 750 kHz/ Span 7.5 MHz
Nate- 179 MAY 2016A 19-03-3A
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

23 1L10M_B
2.3.1 NV, -30°C

® *RBW 100 kHz
* VBW 300 kHz

Marker

1 [Tl ]

—-47 .53 dBm

Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.122500000 GHz
Offget 32 |5 aB OBW [8.94230791692 MHz
—20
Temp [1 [T1 OHW]
-1.09 dBm
2.11052d846 GHz
—10
* Temp (2 [T1 OFW]
I B
1
—o saodlac g
——-10

-

30 5we l/ur 1

5

——-50

—-60

—-70

Center 2.115 GHz 1.5 MHz/

Nate: 19 MAY 2016 22-04-564

Span 15 MHz

EXT
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g’é RF Test Report of pPRRU3916
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.3.2 NV, +20°C

®

Nate-

*RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -46.18 dBm
Ref 23.5 dBm *Att 15 dB * SWT 1 s 2.122500000 GHz
offget 32 )5 daB oBW |[8.942301692 MHz
—20
Temp [1 [T1 OHW]
-41.45 aBm
2 052 G
. 1105 4 H
Temp [2 [T1 OHW
-1.28 dem
1 1o
—o W, _ -
—-10
—-20 ) \
3% Swe l/or \
[ vaW‘IJ \\V~/v~
\vﬂwﬂf“/Jﬂ AT
—-so
—-co0
——-70

Center

TR MAY 2016A

2.115 GHz

23-32-138

1.5 MHz/ Span

15 MH=z

EXT
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g’é RF Test Report of pPRRU3916
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.3.3 NV, +50°C

®

Nate-

*RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -48.37 dBm
Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.122500000 GHz
offdet 32 )5 am oBW |[8.942301692 MHz
—20
Temp [1 [T1 OHW]
-1.29 aBm
2 052 G
. 1105 4 H
Temp [2 [T1 OHW
B -d.922 dBm
1 T2
Lo \,_ s
—-10
—-20 / \
30 5we l/or \
—-40

——-50

[T -60

Center

19 MAY 2016

2.115 GHz

23-45-17

1.5 MHz/ Span

15 MH=z

EXT
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g’é RF Test Report of pPRRU3916
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.3.4

®

Nate-

+20°C, -15%*NV

*RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -47.85 dBm
Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.122500000 GHz
offdet 32 )5 am oBW |[8.942301692 MHz
—20
Temp [1 [T1 OHW]
-1.31 aBm
2 052 G
-0 1105 4 H
Temp [2 [T1 OHW
B -d.929 dBm
1 T2
Lo \,_ ;
—-10
—-20 J \
3% Swe l/or \
B »«ww'/ \w
————ve ™M
—-so
—-co0
——-70

Center

19 MAY 2016

2.115 GHz

10-2A-313

1.5 MHz/ Span

15 MH=z

EXT
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g’é RF Test Report of pPRRU3916
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.35

®

Nate-

+20°C, +15%*NV

*RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -47.77 dBm
Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.122500000 GHz
offdet 32 )5 am oBW |[8.942301692 MHz
—20
Temp [1 [T1 OHW]
-1.32 aBm
2 052 G
. 1105 4 H
Temp [2 [T1 OHW
B -d.93 daBm
1 2
Lo o ;
—-10
—-20 J \
3% Swe l/or \
B w/ \’\'\M
vvv*“fw x&vaWd
—-so
—-co0
——-70

Center

19 MAY 2016

2.115 GHz

19-05-0a

1.5 MHz/ Span

15 MH=z
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

24 1L10OM_T
241 NV, -30°C

® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -49.00 dBm
Ref 23.5 dBm *Att 5 dB * SWT 1 s 2.157500000 GHz
Offget 32 |5 aB OBW [8.94230791692 MHz
—20
Temp [1 [T1 OHW]
-qd.75 dBm
2.14552d846 GHz
—10
* Temp [2 [T1 OHW]
1
L — S ———— e e e e ca oo 5
——-10

N

EXT

Center 2.15 GHz 1.5 MHz/ Span 15 MHz
Nate-: 19 MAY 2016 ?22-05-49
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g’é RF Test Report of pPRRU3916
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

24.2 NV, +20°C

®

Nate-

*RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -47.77 dBm
Ref 23.5 dBm *Att 15 dB * SWT 1 s 2.157500000 GHz
Offdet 32]s am oBW |8.942307692 mMHz
—20
Temp [1 [T1 OHwW]
-f.52 aBm
. 2.145524846 GH
Temp [2 [T1 OHw
-4.49 aBm
o1 2
o — = o
—-10
—-20 / \
30 5we l/or \
[ vVvW"-/" \\\/\Agu
—-so0
—-60
—-70
Center 2.15 GHz 1.5 MHz/ Span 15 MHz

19 MAY 2016

N1-26-03
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Security Level: Public
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Security Level: Public
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Security Level: Public
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Security Level: Public
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Security Level: Public
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Security Level: Public
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Appendix G: Receiver Spurious
Emissions
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1 Result Table

(Not applicable)

2 Test Plot
(Not applicable)
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